
INTRODUCTION

Textile industry is the largest industrial employer in
the country, contributing to 6% of GDP (Gross Do-
mestic Product), 16% of export and about 18% of in-
dustrial production. The textile industry plays an
important role in Indian economy. It contributes to
9% of excise collection, 30% of export revenue and
18% of employment in industrial sector. It is one of
India’s largest foreign exchange earners, accounting
for 12% of the country’s total exports. Since global
trade in textile and clothing is expected to reach US$
600 Billions in 2010 from the level of US$ 356 Bil-

PERFORMANCE EVALUATION OF A COMMON EFFLUENT
TREATMENT PLANT (CETP) TREATING TEXTILE

WASTEWATERS IN INDIA

ANJU SINGH*, RICHA GAUTAM AND RAJAN SHARMA
[...]
treated by acclimatized micro-organisms. The treated
effluent from activated sludge basin is then passed
through a secondary clarifier to settle waste sludge.
Part of the waste sludge is recirculated to activated
sludge basin in order to maintain required MLSS.
However, the remaining sludge along with sludge
from primary clarifier is sent to sludge drying beds
for disposal.  The clear treated effluent from second-



Eco-1

PERFORMANCE EVALUATION OF A COMMON EFFLUENT TREATMENT PLANT (CETP) 113

ary clarifier passes through the drain which finally
disposes into the river. Sludge drying beds are pro-
vided at CEPT area.  This sludge slurry from primary
clarifier along with remaining sludge slurry from
secondary clarifier is taken together for dewatering
on sludge drying beds.  The dried sludge is finally
disposed off according to State Pollution Control
Board recommendation.  The filtrated is finally taken
back into activated sludge basin for further treatment.

Evaluation of design eactors

The primary objective of this phase is to determine
design adequacy of CETP and explore whether sig-
nificant improvements in treatment can be achieved
without major capital expenditures. Each unit op-
eration was analyzed for design and point score was
awarded to the unit operation. The design adequacy
was assessed based on overall score. The design
score of each unit operation was then computed us-
ing a program to obtain the final point score for each
of the 3-4 crucial evaluation parameters. The final
point scores were compared with the bands of point
range (also given) and the unit operations were ad-
judged Type 1, 2 or 3. Type 1 unit operations are those
where design is adequate but there are major prob-
lems related to operation, maintenance and admin-
istration. Type 2 units are the type where marginal
capacity of the unit operation can inhibit good per-
formance and the plant needs physical improvement.
Type 3 units are one in which major unit operations
are inadequate and require major construction work
to improve the performance.

Evaluation of operational factors

The major units were also evaluated for their perfor-
mance by taking 3 samples from each unit operation
viz. inlet, middle and outlet. These 16 samples were
analyzed for about 16 parameters. All samples were
analyzed within 24 hrs of their arrival and stored
below 8 C till then. All samples were analyzed as per
Standard Methods of Examination (APHA-AWWA-
WPCF, 1989). The parameter values indicate opera-
tional efficiency of a particular unit operation and
could be corrected to improve performance. Its major
benefit is that it optimizes the capability of existing
facilities to perform better and to treat more waste-
water.

Evaluation of administrative factors

The evaluation of administrative performance - lim-
iting factors is subjective. An idea of the budget, rev-
enue budget etc. can provide some insight, as budget

is one of the limiting factors. Improving working con-
dition, lowering costs, and other similar goals could
be perused within the realm of first achieving ad-
equate performance. Administration can be judged
by the following criteria:
Excellent reliably provide adequate wastewater treat-
ment at lowest reasonable cost; Normal: provides best
possible treatment within financial constraints; Poor:
spends as little as possible with no consideration for
achieving adequate plant performance. Another area
in which administrators can significantly, even in-
directly, affect plant performance is through personal
motivation by training, awards etc.  Administrators
can be evaluated on the basis of operator training
man hours, operator salaries, and their influence on
operator morale. The competence of the management
staff is also an important criterion.

Evaluation of maintenance factors

General information on maintenance was gathered
during the data collection phase. However, the evalu-
ation of maintenance performance - limiting factors
was done through observations and discussions re-
garding the reliability and service requirements of
equipment critical to process control and thus per-
formance. Observation and documentation is neces-
sary in the approach used to evaluate emergency and
preventive maintenance practices. Important aspects
are examination and verification of spare parts in-
ventories, record keeping systems and work order
procedures etc. Preventive maintenance schedules,
predictive maintenance schedules, breakdown ser-
vice efficiency, availability of spares, stand-by avail-
ability are some of the indicators of adequate mainte-
nance which were tracked.

RESULTS AND DISCUSSION

Evaluation of design of CETP

Each CETP has a number of performance limiting
problems that are unique to that facility. However, it
is important to establish whether minor design
changes, process adjustments, operator training and
appropriate administrative actions would lead to
improving plant performance to the desired level or
a major facility upgrade would be necessary. Table 2
gives the important parameters for each unit opera-
tion, their calculated evaluation parameters, point
score for each parameter and its point range. Based
on the above, the units are characterized as Type 1, 2
or 3.



Eco-1

SINGH ET AL114

Equalization tank has a capacity of 1808m3.  It is
rectangular in configuration.  HRT provided is 12.7
hour which is sufficient to take care of the fluctua-
tions in the incoming waste water for mixing of the
different streams. 3 agitators of 15 HP each are pro-
vided. Mixing power provided is less for the given
capacity Overall this unit is of Type 1.

Lime tank is of capacity 30.6m3. 10% slurry of the
lime is prepared. One agitator is provided for mix-
ing. Capacity of the lime tank is 180% of the required
capacity.  This tank is of Type 2.  Dimensions of lime
tank II are same as that of lime tank I.  This tank is
also of Type 2.

Ferrous sulphate dosing tank is of capacity 27.30 m3

.10% slurry of FeSO4 is made.  One agitator is pro-
vided for mixing 2 HP, which is less than required as
per the capacity of the unit.  This unit is of Type 2.

PolyelectrolytetTank capacity is 10m3, which is 196%
of the required capacity. Polyelectrolyte is added as a
coagulant. Power provided for mixing is 2 HP Ca-
pacity and mixing provided is as per the requirement
and this unit is of Type 1.

In flash mixer, different chemicals are mixed to
treat the wastewater. HRT provided is 162 second
which is sufficient to achieve good mixing of chemi-
cals. Power provided for mixing is 2 HP Capacity
and mixing provided are as per the requirement and
this unit falls under Type 1.

Clariflocculator consists of clarification zone and
flocculation zone.  Clarification zone is circular in
configuration. HRT provided is 10.5 hrs, which is
sufficient to achieve proper settling. Surface overflow
rate is 40m3/m2/day, which is greater than the speci-
fied limits.  Retention time provided for flocculation
zone is 3703 seconds. Data on power provided for
flocculation is not available Overall, clariflocculator
unit is of Type 1.

Activated sludge tank capacity is around 9000 m3.
Nine no. of agitators with 100 HP are provided for
aeration.  Organic loading rate is 0.06 kgBOD/m3/d
and oxygen availability is 9.257 kgO2 /kg BOD.  HRT,
organic loading rate and oxygen availability are all
as per the requirement and this unit falls under Type
1.
Secondary settling tank Sludge from the aeration
tank is passed to settling tank for settling.  Capacity
of the tank is 1742 m3 and it is circular in configura-
tion.  HRT of the unit is 12.28 hrs, which is sufficient
to achieve good settling of sludge.

Sludge drying beds (SDB) are eight in number - four
for chemical sludge and four for biological sludge.
Total area the beds is 3840 m3 area provided is
126.35% of the required area.  Sludge drying bed is of
Type 1. Sludge drying beds for biological sludge are
20% of the required area.  This SDB is of Type 3.

Equalization tank, polyelectrolyte tank, flash
mixer, clariflocculator, aeration tank, secondary set-
tling tank, and sludge drying beds for chemical
sludge are of Type 1. Lime tank (I,II) are of Type 2 and
sludge drying bed of biological sludge is of Type 3.

In many ETPs treating textile mill effluents, the
mode of treatment is anaerobic followed by aerobic.
This system is attractive as it is cost-effective and en-
vironment friendly (Moosvi and Madamwar 2007) ,
(Weber and  LeBeof 1999) , (Bortone et al. 1995) and
(Georgiou et al. 2005) . Biological treatment is sensi-
tive to several parameters. Mutagenic compounds are
formed in aerobic treatment (APHA-AWWA-WPCF,
Standard Methods for Examination for Water and
wastewater, 1989) and (Umbuzeiro et al. 2005) . Azo
dyes cause mutagenicity and carcinogenicity (Alves
de Lima et al. 2007). Dye carriers can also be highly
toxic to the biomass activity (Alaton et al. 2006).
Nonyphenol is toxic to aquatic life (Servos et al. 2003).
Many dyes contribute to toxicity to all stages of life
(Navarro et al. 2001) and (Rozzi et al. 1999). High
total dissolved solids (TDS) interfere with oxygen
transfer necessary for biological metabolism and
thereby affecting the efficiency of the activated sludge
process. High TDS effluents are more sensitive to hy-
draulic shock loads and prone to process upsets
(Pophali et al. 2003).

Another method of removing colour and Chemi-
cal oxygen demand (COD) of textile mill effluents is
electrochemical oxidation (Zainal et al. 2006). Oper-
ating current density of 3.1-4.8 mA cm-2 is recom-
mended for the treatment of textile mill wastewaters
having TDS around 7000 mg/L for reduction of TDS
(Chandramowleeswaran and Palanivelu, 2006). TiO2
photocatalysis is also a promising technology for
treating textile mill COD. Photo Fenton is more ca-
pable of decolourization and decreasing COD than
TiO2 coupled oxidizer (Lin and Chen, 1997).

Operational performance of the CETP

pH of the common drain and sump was 13 and 11
respectively.  It reduced to 7 in the equalization tank.
However, a pH of 8 - 8.5 is maintained in the flash
mixer.  The pH reduced again in the clarifier to 7 and
remained around 7 - 8 in the aeration tank.  It was 8
in the secondary clarifier and the outlet. Figure 2 gives



Eco-1

PERFORMANCE EVALUATION OF A COMMON EFFLUENT TREATMENT PLANT (CETP) 115

the change in pH, COD, BOD, Total solids, Total dis-
solved solids, Total suspended solids, Alkalinity and
Total hardness within the unit operations in the
CETP.

Chemical Oxygen Demand (COD) of the common
drain was 1160 mg/L and was 640 mg/L in the
sump well. It reduced to about 600 mg/L in the equal-
ization tank.  A further reduction in COD to about
450 mg/L was observed in the primary clarifier.  COD
reduced to about 400 mg/L in the aeration tank and
to 360 mg/L in the secondary clarifier.  COD of the
final outlet was 320 mg/L.

Biochemical Oxygen Demand (BOD) of the com-
mon drain was 420 mg/L and that of the sump well
was 260 mg/L.  It reduced in the equalization tank to
175 mg/L which further reduced to about 100 mg/L
in the primary clarifier.  However, BOD again showed
a higher value of 300 mg/L in the primary clarifier
outlet and the aeration tank which reduced to about
70 mg/L.  BOD was 150 mg/L in the final outlet.

Total solids (TS) were 7600 mg/L in the common
drain and 6100 mg/L in the sump. TS increased
slowly from this value to about 8825 mg/L in the
flash mixer and remained at about 8500 mg/L in the
primary clarifier. TS increased from 8000 mg/L to
about 14,000 mg/L showing an MLSS of 5000 - 6000

mg/L.  TS reduced again in the secondary clarifier to
7000 mg/L.  TS of the outlet was 9300 mg/L.

Total dissolved solids (TDS) in the common chain
are about 7100 mg/L and that in the sump about
6100 mg/L.  It increased to 7000 mg/L in the equal-
ization tank with a further increase to 7600 mg/L in
the flash mixer.  It reduced to 7800 mg/L in the pri-
mary clarifier and to 7000 mg/L in the aeration tank.
TDS in the secondary clarifier was 7100 mg/L and
in the outlet, it was 7000 mg/L.

Total suspended solids (TSS) in common drain
was 470 mg/L and in common sump as 265 mg/L.  It
increased in the equalization tank to about 1000 mg/
L and further to 1200 mg/L in the flash mixer. TSS
reduced to 500 mg/L in the clarifier, but increased to
about 7000 mg/L in the aeration tank. Drastic reduc-
tion to 320 mg/L was observed in the secondary clari-
fier.  TSS in the final outlet was only 22 mg/L.

Total hardness in the common drain was 800 mg/
L and in the sump, 180 mg/L. It remained at about
500 mg/L in the equalization tank. An increase in
hardness was observed to 650 mg/L in the flash mixer
followed by a rise to 760 mg/L in the primary clari-
fier. It decreased to 600 mg/L in the aeration tank.
Hardness in the outlet was 500 mg/L.

Calcium hardness continued to increase from 70

Table 1. The characteristics of the CETP influent and pollution control board standards for effluent from Textile
Industry

Sr. No.Parameter Concentration, all in mg l-1 Concentration, all in mg l-1

except pH except pH (CPCB website)

1. pH     13 5.5-9.0
2. COD 1160 100
3. BOD   420 30
4. Total Solids 7602 250
5. Total Dissolved Solids 7126 -
6. Total  Suspended Solids   476 -
7. Total Hardness   800 -
8. Calcium Hardness     74 -
9. Calcium     29 -
10. Magnesium     17 -
11. Chloride 2127 -
12. Salinity 3840 -
13. Alkalinity   130 -
14. Ammonia    0.7 -
15. Phosphate 0.029 -
16. Sulfate   750 -
17. Total residual chlorine - 1
18. Oil and grease - 10
19. Total Chromium as Cr - 2
20. Sulphide as S 7.3 [22] 2
21. Phenolic compounds as C6H5OH - 1



Eco-1

SINGH ET AL116

List of  sampling point locations

1. Influent from the common drain
2. Sump well
3. Outlet of grit chamber or inlet of equalization tank
4. Equalization tank
5. Outlet of the equalization tank
6. Flash mixer dosing tank
7. Flash mixer
8. Inlet to Clariflocculator
9. Middle of Clariflocculator
10. Outlet of Clariflocculator
11. Inlet of aeration tank
12. Aeration tank middle
13. Aeration tank outlet
14. Middle of secondary clarifier
15. Outlet of clarifier
16. Outlet of unit II

mg/L to 200 mg/L in equalization tank, 400 mg/L
in the flash mixer and 500 mg/L in the primary clari-
fier.  Calcium hardness decreased thereafter in the
aeration tank to 280 mg/L and in secondary clarifier
to 250 mg/L.  It was 250 mg/L in the final outlet.

Figure 3 gives the change in Calcium, Calcium
hardness, Magnesium, Chloride, Salinity, Phosphate,
Sulfate and Ammonia with the unit operations in the
CETP. Calcium remained in the range of 16 - 29 mg/
L. It increased in the equalization tank to about 90
mg/L and to 160 mg/L in the flash mixer.  It contin-
ued to increase in the primary clarifier to about 200
mg/L. Calcium reduced in the aeration tank to 110
mg/L and remained at 100 mg/L in the secondary
clarifier and the outlet.

Magnesium concentration increased from 33 mg/
L to 80 mg/L in the equalization tank and remained
in a range of 50 - 100 mg/L in subsequent units.  Mag-
nesium was 50 mg/L in the outlet.

Chlorides were high in the drain (2127 mg/L) and
in sump well (1700 mg/L). Chlorides increased to
2100 mg/L in the equalization tank and increased
further to 2300 mg/L in flash mixer and then 2500
mg/L in the primary clarifier.  Chlorides remained at
about 2000 mg/L in the aeration tank and secondary
clarifier. Chlorides in the outlet were 3000 mg/L.

Salinity in inlet was 3000-3800 mg/L which re-
mained at 3800mg/L in the equalization tank and
increased to 4200 mg/L in the flash mixer. It remained
in the range of 3300 mg/L to 4200 mg/L in the re-
maining units. Salinity in the outlet was 6000 mg/L.

Phosphate in the inlet is 0.007 - 0.029 mg/L and
increased to 0.052 in equalization tank.  A reduction
in phosphate concentration was observed in the flash
mixer followed by an increase in the clarifier to aboutFig. 1 Flow sheet of CETP showing all the unit

operations.



Eco-1

PERFORMANCE EVALUATION OF A COMMON EFFLUENT TREATMENT PLANT (CETP) 117